
DESIGN OF A HYBRID INTEGRATED EFFLUENT' 
TREATMENT SYSTEM FOR PETROLEUM REFINERY 

A DISSERTATION 

Submitted in partial fulfillment of the 
requirements for the award of the degree 

of 
MASTER OF TECHNOLOGY 

in 
CHEMICAL ENGINEERING 

(with specialization in Industrial Pollution Abatement) 

By 

KIRAN KUMAR 

DEPARTMENT OF CHEMICAL ENGINEERING 
INDIAN INSTITUTE OF TECHNOLOGY ROORKEE 

ROORKEE -247 667 (INDIA) 
JUNE, 2007 



INDIAN INSTITUTE OF TECHNOLOGY ROORKEE 

ROORKEE 

CANDIDATE'S DECLARATION 

I declare that the work, which is being presented in the dissertation entitled "DESIGN 

OF A HYBRID INTEGRATED EFFLUENT TREATMENT SYSTEM OF 

PETROLEUM REFINERY", in the partial fulfillment of the requirements of the award 
[...]
Atmospheric 
distillation (1862) 

Separation Thermal Separate fractions Desalted crude oil Gas, gas oil, distillate, 
residual 

Vacuum 
distillation (1870) 

Separation Thermal 
Separate w/o 
cracking 

Atmospheric tower residual Gas oil, lube stock, 
residual 

Conversion processed — Decomposition 
Catalytic cracking 
(1937) 

Alteration Catalytic Upgrade gasoline Gas oil, coke distillate Gasoline, petrochemical 
feedstock 

Coking (1932) Polymerize Thermal Convert vacuum 
residuals 

Gas oil, coke distillate , Gasoline, petrochemical 
feedstock 

Hydro-cracking 
(1960) 

Hydrogenate Catalytic 
Convert to lighter 
hydrocarbons 

Gas oil, cracked oil, 
residuals 

Lighter, higher-quality 
products 

Hydrogen steam- 
reforming 

Decompose  Thermal/  
Catalytic 

Produce hydrogen Desulphurized gas, oxygen, 
steam 

Hydrogen, carbon 
monoxide, carbon dioxide 

Steam cracking Decompose Thermal 
Crack large 
molecules 

Atmospheric tower heavy 
fuel/distillate 

Cracked, naphtha, coke, 
residual 

Visbreaking 
(1939) 

Decompose Thermal Reduce viscosity Atmospheric tower residual Distillate, tar 

Conversion processed — Alteration or Rearrangement 
Catalytic 
reforming (1952) 

Alteration/ 
dehydration 

Catalytic  
Upgrade low-octane 
naphtha 

Coker/hydro-cracker 
naphtha 

High octane reformatel 
aromatics 

Isomerization 
(1940) 

Rearrange Catalytic 
Convert straight 
chain to branch 

Butane, pentane, hexane Isobutane, pentane, hexane 

Conversion processed — Unification 

Alkylation (1940) Combining Catalytic Unite olefins and iso- 
fins paraffins 

Tower iso-butane/cracker 
olefins  'so-octane (alkylate) 

5 



Table 1: Overview of Petroleum Ranh' Processes Contd. 
Grease 
compounding Combining Thermal 

Combine soaps & 

oils 
Lube oil, fatty acids, 
dkylated metal Lubricating grease 

Polymerizing 
(1935) Polymerize Catalytic 

Unite two or more 
olefins 

Cracker olefins High-octane naphtha, 
petrochemical feedstock 

Treatment processes 

Amine treating Treatment Absorption 
Remove acidic 
components 

Sour gas, hydrocarbons, 
wet CO2, H2S 

Acid free gas and liquid 
hydrocarbons 

Desalting Dehydration Absorption 
Remove salts of Ca,
Mg, Na, etc. Crude oil Desalted crude oil 

Drying and 
sweetening (1956) Treatment Absorption! 

Thermal 
Remove water and 
sulphur compounds 

Liquid hydrocarbons, LPG, 
alkylated feedstock 

Sweet and dry 
hydrocarbons _ 

Furfural extraction Solvent 
extraction Absorption  

Upgrade mid 
distillate and Tubes 

Cycle oils and lube feed 
stocks 

High quality diesel and 
lube oil 

Hydrodesulphuriza 
- tion (1954) Treatment , Catalytic 

Remove sulphur, 
contaminants 

High sulphur residuallgas 
oil Desulphurized olefins 

Hydrotreating Hydrogenation Catalytic 
Remove sulphur, 
saturate hydrocarbons 

Residuals, cracked 
hydrocarbons 

Cracker feed, distillate, 
lube 

Phenol extraction Solvent 
extraction 

Absorption! 
Thermal 

Improve viscous 
index, colour 

Lube oil base stocks High quality lube oils 

Solvent 
deasphalting 
(1950) _ 

Treatment Absorption Remove asphalt 
Vacuum tower residual, 
propane Heavy lube oil, asphalt 

Solvent dewaxing 
(1935) 

Treatment Cool/filter 
Remove wax from 
lithe stocks 

Vacuum tower lube oils Dewaxed tube base stocks 

Solvent extraction 
(1933) 

Solvent 
extraction 

Absorption/ 
precipitation 

Separate unsaturated 
oils 

Gas oil, reformate, 
distillate High-octane gasoline 

Sweetening (1916) Treatment Catalytic Remove H2S, convert 
mercaptans 

Untreated distillate/ 
gasoline 

High-quality distillate/ 
gasoline 

iSource: htgx/Avww.osha.govIcItslostalotinlotin_ivion_iv2.himl] 

6 



4 
Air Pollution 

4 

Petroleum Refinery 

4  

Name of UNITS 
4 

Water Pollution 
4 

Residual WasteisIudge 

► Co 

►NO 

► Sox 

—■ Hydrocarbons 

--fr■ H2S • 

►iParticulates 

Crude oil Desalter sludge, 	Desalting 46-4. Oil, MS, NI13, Phenol, SS, 	.4._ 
Emulsified oil, Wax, Metals 	 High ROD, High Temperature 

ADU 	 Oil, ff.,S, .NH3, Phenol, SS, Typical little waste generated "e1.-  
Mercaptans, Elevated pH 

Typical little waste generated '41-1- VDU 	► Oil, MS, N113, Phenol, SS, 
Mercaplans, Elevated pH 

Typical little 	.4_0.  Thermal Cracking/ ...4. oil, 0:S, NH3, Phenol, SS, 411__ 
waste generated 	 VBU 	 High p1-1, COD 

Coke Dust 	4----." 	Coking 4-----1/" 	High pH, MS, NI43 41- 

Catalyst 	 High level of Oil, MS, NH3, 
► Spent Catalyst 	 Catalytic Cracking -4—o- dust 	 Phenol, SS, Ilif!h BOD, 	41—  

COD, Cyanides 
Fugitive 
solvents 	 Catalytic Spent Catalyst 	 High COD, SS, Low ROD, 41— 

11ydrocracking 	 II,S 

Spent Catalyst 	 Catalytic Reforming 	 Oil, SS, COD 	41— 

M, Phenol, p11. SS, 
Spent Catalyst 	► Hydrotreating 	MS, N  

1301), COO 

Neutralized Alkylation 	Alkylation 	
Low pll, SS. OS. 1.1S, Spent 

	

Sludge 	 H2S0,, COD 

Calcium Chloride 	Isomerization 	 - Low pH, Caustic wash, .4-- 
Sludge from IIC1 gas 	 Chloride salt, Nib 

Spent Catalyst with 	Polymerization 	 ' MS" Caustic wash 41-11.-  

	

 -1431)04 	 mercaptans, High pH 

Little/no residue Solvent Extraction 	 Oil and Solvents 
generated 

Little/no residue 

	

generated 	41-0" Dewaxing a 	 Oil and Solvents 

Little/no residue Propane Deasphalting 	Oil and Propane 
generated 

Spent Merox Caustic 
Solution, Waste 

Disulphide. mixture 
Merox Treating 4- Littlenu»vastewater generated 4— 

Figure 4: Major Pollution (Air, Water, & Soil) Caused by a Petroleum Refinery. 

7 



1.5 WASTEWATER TREATMENT TECHNOLOGY AND FUTURE 
SCENARIO 
Relatively large amount of water are used by the petroleum refinery industry. 

Petroleum refineries typically utilize primary and secondary wastewater treatment. 
Primary wastewater treatment system consists of the separation of oil and solids in two 
stages. During the first stage, an API separator, a corrugated plate interceptor or other 
separator is used. Wastewater moves very slowly through the separator allowing free 
oil to float to the surface and be skimmed of and solids to settle at the bottom and be 
scrapped of to a sludge collecting hopper. The second stage utilizes physical or 
chemical methods to separate emulsified oils from the wastewater. Physical methods 

may include the use of series of settling ponds with a retention time or the use of 
dissolved air flotation (DAF). Chemicals such as ferric hydroxide or aluminium 
hydroxide can be used to coagulate impurities into a froth or sludge which can be more 
easily skimmed off from the top. In some countries, after primary treatment the 

wastewater can be discharged to a publicly owned treatment works or secondary 
treatment before being discharged directly to surface waters. In secondary treatment, 

dissolved oil and other organic pollutants may be consumed biologically by micro-
organisms. Biological treatment may require the addition of oxygen through a number 
of different techniques including activated sludge units, trickling filters, aerated 
lagoons, oxidation ponds, and rotating biological contactors. Secondary treatment 
generates bio-mass waste which is typically treated anaerobically and then dewatered. 

After biological treatment additional stage of wastewater treatment is put up for 
polishing of treated wastewater in order to meet discharge limits. The polishing step 
can involve the use of activated carbon, anthracite coal or sand to filter out any 
remaining impurities such as biomass, silt, trace metals, and other inorganic chemicals, 
as well as any remaining organic chemicals. The treated wastewater is chlorinated 

before discharging to surface drain and is recycled/reused for different purpose such as 
horticulture, equipment washing, floor washing or in some cases make up water for 

cooling tower. The concept of "Zero liquid discharge" has emerged in the industry and 

all modern treatment processes are aimed to achieve the same. 
The use of sequencing batch reactors (SBR), membrane bio-reactors (MBR) and 

reverse osmosis (RO) skid are playing a very important role now a day in wastewater 
treatment. Future work is on the design of these reactors and by studying the pilot plant 

8 



data and implementation in the site of refineries as wastewater treatment scheme (as 

secondary and tertiary treatment scheme). The detailed description of petroleum 

refining industry and advanced wastewater treatment in petroleum refineries is 

mentioned in next chapters. 

1.6 OBJECTIVE 

The theme of this dissertation report is to "Design of a hybrid integrated 

effluent treatment for petroleum refinery" for reuse and recycle of water as 

demineralized (DM) water make up and to maintain all norms required by the 

regulatory boards, based on effluent quality, effluent quality standards, and design 

criteria are given in Table 2, 3, and 4, respectively. 

Table 2: Wastewater Quality Parameters (Oily Effluent Flow: 300 m3/hr) 

Parameters Concentration 
Temperature (°C) 25 
pH 5.5 — 9.0 
Oil 1000 — 20000 
Total Suspended Solids 200 
BOD 1000 
COD 1700 
Total Sulphides (as S) 235 
Phenols 100 
Ammonia (as NH3) 50 
Total Dissolved Solids 5000 
Organophosphate as PO4, mg/L 10 
Conductivity, micro mho/cm 9000 
M Alkalinity as CaCO3, mg/L 2000 
Calcium Hardness as CaCO3, mg/L 190 
Magnesium Hardness as CaCO3, mg/L 530 
Sodium + Potassium as CaCO3, mg/L 2380 
Chlorides as Cl, mg/L 300 
Sulphates (as SO4), mg/L 830 
Phosphates + Nitrate (as PO4  + NO3), mg/L 78 
Ammonia as NH3, mg/L 90 
Iron as Fe, mg/L 1.0 
Total Silica as Si02, mg/L 25 
Reactive Silica as Si02, mg/L 22.5 
SDI Out of range 
KMn04 consumption at 37°C 10 
All Other Metals Traces 

9 



Table 3: Demineralized (DM) Water Parameters 

Parameter Limiting value for concentration 

pH 6.7 — 7.3 
Turbidity Nil 
Total hardness as CaCO3, (in ppm) Nil 
Conductivity @25°C, in micro mho/cm <0.2 
Reactive silica as SiO2 (in ppm) <0.01 
Copper (in ppm) <0.003 
KMnO4 value @ 100°C (in ppm) <5 

Oil content (in ppm) Nil 
Na + K as CaCO3  (in ppm) <0.01 
Total dissolved solids (in ppm) <0.1 
Total chlorides as Cl (in ppm) Nil 
Total iron as Fe (in ppm) <0.01 

Table 4: Basic Design Criteria 

Inorder to design a hybrid integrated effluent treatment system for a petroleum refinery 

so as to meet the stringent standards of DM water quality, the following steps are to be 

done: 

1. Removal of free oil by using an API and TPI system. 

2. Removal of emulsified oil by using the systems, such as DAF/CAF/DGF 

system. 

3. Removal 	of 	sulphides 	by 	making 	use 	of 	Wet 	air 	oxidation/FeCI3  

oxidation/H202 oxidation. 

4. Two 	stage 	biological 	treatments 	includes: 	Biotower/Extended 

aeration/SBR/MBR, etc.). 

5. Polishing system (Sand filtration/Activated carbon adsorption). 

If reuse plant is to be designed then, 

1. Basket filtration followed by Ultra filtration. 

2. Cartridge filtration followed by Reverse Osmosis (RO). 

If DM quality water is desired 

1. 	Mixed bed polishing (Resin based treatment). 

10 



1.7 EFFLUENTS AND EMISSION STANDARDS 

The various parameters for the discharge effluents which are to be considered 

are mentioned in Table 5, 6 (a) and 6 (b) respectively, which are given below: 

Table 5: Minimal National standards (MINAS) for Discharge Effluents in 
Petroleum Refineries 

S 
No. Parameter 

Limiting value for 
concentration 

(mg/L, except for 
pH) 

Limiting value for 
quantum 

(kg/1000 Tonnes of crude 
processed, except for pH) 

Averaging 
Period 

Parameters to be monitored daily: Grab samples for each shift with 8 - hours' 
interval 
1 pH 6.0 — 8.5 - Grab 
2 Oil & Grease 5 2 -do- 
Parameters to be monitored daily: Composite sample (with 8 - hours' interval) for 
24 - hours flow weighted average 
3 BOD3 days,27°  C 15 6 24 - hours 
4 COD 125 50 -do- 
5 Suspended 

Solids 
20 8 -do- 

6 Phenols 0.35 0.14 -do- 
7 Sulphides 0.5 0.2 -do- 
8 CN 0.2 0.08 -do- 
Parameters to monitored once in a month: composite sample (with 8 - hours' 
interval) for 24 - hours flow weighted average 
9 Ammonia as N 15 6 -do- 
10 Total 	Kjeldahl 

Nitrogen (TKN) 
40 16 -do- 

11 P 3 1.2 -do- 
12 Cr (VI) 0.1 0.04 - 	- 
13 Total Cr 2.0 0.8 -do- 
14 Pb 0.1 0.04 -do- 
15 Hg 0.01 0.004 -do- 
16 Zn 5.0 2 -do- 
17 Ni 1.0 0.4 -do- 
18 Cu 1.0  0.4 -do- 
19 V 0.2 0.8 -do- 
Parameters to monitored once in a month: grab samples for each shift with 8 -
hours' interval 
20 Benzene 0.1 0.04 Grab 
21 Benzo(a) 

pyrene 
0.2 0.08 -do- 

11 



Table 6 (a): Ambient Air Noise Standards in Petroleum Refineries (Category 
Wise 

Area Code Category of Area Limits (in dBA), Leg  
Day time Night Time 

A Industrial Area 75 70 

B Commercial area 65 55 

C Residential area 55 45 

D Silence zone 50 40 

Table 6 (b): Ambient Air Noise Standards in Petroleum Refineries 

Exposure Time, hrs/day Limit (in dBA), Leg 
8 90 

4 93 

2 96 

1 99 

1 
102 

2 

1 
105 

4 

1 1 1 1 
8 

1 114 
16 

12 



CHAPTER 2 

PETROLEUM REFINING PROCESSES 

Raw oil or unprocessed (crude) oil is not very useful in the form it comes out of 

the ground as crude oil is a mixture of different hydrocarbons and small amount of 

impurities. Petroleum refineries are a complex system of multiple operations and the 

operations used at the refinery depend upon the properties of crude oil to be refined and 

the desired products. The major unit operations typically involved in petroleum 

refineries is discussed below. Refining crude oil into crude petroleum products can be 

separated into two phases and a number of supporting operations. The first phase is 

desalting of crude oil and the subsequent distillation into its various components or 

fractions. The second phase is made up of three different types of downstream 

processes: combining, breaking, and reshaping. Downstream processes convert some of 

the distillation fractions into petroleum products (residual fuel oil, gasoline, kerosene, 

etc.) through any combination of different cracking, coking, reforming, and alkylation 

processes. Refining technology has evolved considerably over the last century — largely 

in response to changing product requirements: gasoline for automobile, petrochemical 

as building block for clothing and consumer goods, and more environmental friendly 

processes and products [Katzer et al., 2000]. Supporting operations may include 

wastewater treatment, sulphur recovery, additive production, heat exchanger cleaning, 

blowdown system, blending of products, and storage of products. 

2.1 CRUDE OIL DISTILLATION AND DESALTING [Gary & Handwerk, 

1994; Mall, 2006; Petroleum Refinery Enforcement Manual, 1980; Ram Prasad, 

2000; Stutz, 1972] 

One of the most important operations in a refinery is the initial distillation of 

crude oil into its boiling point fractions. Distillation involves heating, vapourization, 

fractionation, condensation, and cooling of feedstock. This section also discusses the 

atmospheric and vacuum distillation processes and the important step of desalting the 

crude oil prior to distillation. 

13 



2.1.1 Desalting 

Crude oil often contains water, inorganic salts, suspended solids, and water-

soluble trace metals. To reduce corrosion, plugging, fouling of equipments, and to 

prevent poisoning of the catalysts in the processing units, these contaminants must be 

removed by desalting. Desalting involves the mixing of heated crude oil with low TDS 

water (about 3 — 10% of crude oil volume) so that the entrapped salts in the crude are 

dissolved in the water. Desalting process consists of three stages: heating, mixing, and 

settling and two phase water/oil layer is separated by using demulsifying chemicals to 

break down the emulsion or by passing high potential electric current (— 20000 V). 

2.1.2 Atmospheric Distillation 

The desalted crude oil is then heated in a heat exchanger and in furnace to about 

400°C and fed to vertical, distillation column at atmospheric pressure where most of 

the feed is vapourized and separated into various fractions by condensing on 

fractionation trays, each corresponding to different condensation temperature. The 